
   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PART – 3 
8.4 Sepecifications 

      1.  General Specifications 

      2.  Civil Engineering & Building Work 

      3.  Electrical Works 

      4.  Mechanical Works 

      5.  Other Specifications 
 

 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October 2017 – Version 7 

   

8-75 

8.4. Specifications 

1. GENERAL SPECIFICATION 
TABLE OF CONTENTS  

 
Page No. 

1. GENERAL REQUIREMENT ....................................................................................................... 8-77 

1.1. General ....................................................................................................................................... 8-77 
[...]
Parameter Units Target Maximum 

Turbidity NTU 3 7 

Total Aluminium mg/l Al 1.0 2.0 

Soluble Aluminium mg/l Al 0.1 0.2 

True Colour Pt-Co - 15 

 
 (b) Filtered Water 

The plants shall also be capable of producing filtered water of the quality set out below, 

measured at the outlet from the rapid gravity filters. 

 

 

 

 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 81 

  Table 1.2.4 Filtered Water Quality Requirements 

Parameter Units Target Maximum 

pH  7-8 6.5-8.5 

True Colour Pt-Co 5 15 

Turbidity NTU 0.5 1 

Total Aluminium mg/l Al 0.05 0.2 

 
1.2.4 Water Losses 

Water losses from the water treatment plant shall not exceed 5% of the treated water output. 

Water loss shall be defined as the difference between the raw water volume entering the 

plant and the treated water output from the plant measured on a weekly basis.  

1.2.5 Chemicals to be Used 

The following chemicals are those available to the Employer and the processes for treatment 

of surface water shall be designed to achieve the specified water quality using these 

chemicals at the treatment dosing rates specified: 

Table 2.2.5 Treatment Chemicals 

Chemical  Delivered as  Dosing Point 

Aluminium Sulphate 

(alum) 

 Ferric Alum 

Kibbled form 

16% Alumina 

content 

50 kg bags 

 Raw Water Inlet 

Slaked (or Hydrated) 

Lime (Ca(OH)2) 

 Hydrated Lime (CaO) 

Powder form 

80% hydrated content 

50 kg bags 

 Option to be provided for dosing in 

one or more of: raw water inlet; 

clarified water prior to rapid gravity 

filters; or final water (unless 

otherwise specified ). 

Chlorine  Liquid 

900 kg drums  

 Raw water inlet and prior to 

chlorine contact/clear water tank. 

Powdered Activated 

Carbon (PAC) 

 PAC 

Powder form 

500 kg bags 

 Option to be provided for dosing in 

either: raw water inlet or clarified 

water prior to rapid gravity filters. 

 

The Contractor shall allow for impurities in the chemicals supplied in determining dosing 

rates. The quality of all chemicals used in the treatment of water shall comply with the 

appropriate British, AWWA or Sri Lankan standards for each chemical. 

The use of coagulant aids, flocculation aids or filtration aids in the water treatment process 

will not be permitted unless specifically allowed or required by the Employer‟s 

Requirements. 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 82 

1.3 Design 

1.3.1 General 

1.3.2 General Design Parameters and Criteria 

The design criteria stated in Section 6 the Employer‟s Requirements are given for the 

information of the Contractor. Designs incorporating criteria outside the stated ranges will 

not be accepted by the Engineer, unless the Contractor provides sufficient information to 

satisfy the Engineer that the Contractor‟s designs will meet the Employer‟s Requirements in 

all respects. Regardless of the information provided in this Section and the acceptance by the 

Engineer of the Contractor‟s designs the Contractor shall be solely responsible for designing 

and constructing a water treatment plant and associated facilities that meet the specified 

performance requirements and fulfil all of the Employer‟s Requirements.  

1.3.3 Water Supply 

The basis on which water supply demands and water treatment production requirements for 

this Contract have been based is shown in the following table and diagram. 

Table 1.3.1 Summary of Adopted Water Supply Design and Demand Estimation Criteria 

Design Element Criterion 

Water Supply Design Horizon  2025  

Water Resource Design Horizon  2050  

RW transmission and Water Treatment Plant losses  10 percent of raw water production  

Average Raw Water Demand  1.474 x average water consumption  

WTP Design Capacity Maximum Day Demand 1.3 x average required production 

capacity 1.1 x average day demand 

 

Figure 1.3.1 Flow Diagram Showing Water Demands (L/c/d) and Losses 

 

 

 

 

 

 

 

 

 

Note: The allowance to be made for water losses in the distribution system varies among 

towns. It is 15% as shown in Figure 1.3.1. Different allowances will result in different design 

ratios for water volumes to those shown in the above diagram. 

Water Treatment Plant Consumer

                                                                                          

 
5% loss 5% loss 15% loss

Av erage Raw                       Av erage Raw Av erage WTP             Av erage Water  

Water Demand                  Water Input to WTP   Production                  Consumption

            X 1.3

      

      WTP Design Capacity                                 

                                                                                      

Assume consumer demand as = 100

Distribution losses = 15%

Therefore Treated Water Supplied into the distribution system = 118

Treatment Plant losses = 5%

Therefore required treatment plant capacity = 124

Raw Water Main losses = 5%

Raw Water Requirement = 130

Allow buffer capacity for WTP = 30%

Therefore, DESIGN TREATMENT PLANT CAPACITY = 153

Design Parameters for project:

2008 2010 2012 2015 2017 2020 2022 2025

Consumer Demand 20,918 21,476 22,028 22,830 23,442 24,358 25,072 26,063

Av. RW Demand 27,268 27,995 28,715 29,760 30,558 31,752 32,683 33,975

Av. RW into WTP 25,905 26,596 27,279 28,272 29,030 30,165 31,049 32,276

Av. TW Production 24,609 25,266 25,915 26,859 27,579 28,656 29,496 30,662

 WTP Cap Req. 31,992 32,846 33,690 34,916 35,852 37,253 38,345 39,861

Design Capacity of Proposed Water  Treatment Plant 40,000

Planned Water Treatment Plant Operation

TW From New Plant 24,609 25,266 25,915 26,859 27,579 28,656 29,496 30,662

ADB4 WATER SUPPLY PROJECT SIZING OF INTAKE, WATER TREATMENT PLANT AND PUMPS

BATTICALOA WSS

Raw  Water Source

Parameter

M3/Day

130

153

100118124

C



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 83 

The following table gives general guidelines for various process units which may be 

included in the Contractor‟s design. 

Table 1.3.2 Process Unit Guidelines 

Unit Operation Design Criterion Requirement 

(i) Coagulation Preferred Coagulant Aluminium Sulphate ( Alum) 

 Dose Rates Normal 50 mg/l (maximum 100 mg/l) as Alum. Actual dosage 

will vary with turbidity of incoming raw water. 

 Storage 

Requirements 

3 months at normal dose 

 Handling 

Requirements 

No. of Dissolving Tanks, 2  

Dosing tanks with 30 hours combined storage at maximum 

dose: 2. 

 Dosing 

Concentration 

10 % maximum 

 Control Manual adjustment of pump speed with local start-stop and 

remote control 

(ii) pH Adjustment Preferred Chemical Slaked Lime Ca(OH)2 delivered as Quick Lime (CaO) 

 Dose Rates Normal maximum 30 mg/l as Ca(OH)2 ( maximum dose 60 

mg/l) 

 Storage 

Requirements 

3 months at normal dose. (Note: 1kg CaO produces 1.32 kg 

Ca(OH)2 ). 

 Handling 

Requirements 

Area for slaking Quick Lime or lime slaker tank, 2 Dilution 

Tanks, 2 Dosing tanks with 30 hours storage at maximum dose. 

 Dosing 

Concentration 

5 % maximum 

 Control Manual adjustment of pump speed with local start-stop and 

remote control. 

(iii) Rapid Mixing  Preferably directly into pipe or channel employing an in-line 

static mixer/ mixing by mechanically as flash mixing 

(iv) Flocculation  Hydraulic or mechanical.  

(v) Sedimentation Type Horizontal Sedimentation, unless algal problems are likely. 

Plate or tube settlers may be used. 

 

(vi) Rapid Gravity 

Filtration 

Media Mono-medium sand. Dual media sand will also be allowed. 

Size Range Sand 0.5 -1.0 mm or 0.6 - 1.2 mm uniformity coefficient of less 

than 1.7 

 Depth of sand media 600 mm minimum   1000 mm maximum 

 Support media 

Depth 

250 mm minimum (depends on type of under drain and nozzle 

system used) 

 Filter Control Constant level filtration with equal inlet flow splitting, level 

sensor controlling modulating outlet butterfly valve, or split 

influent rising level filtration. 

(vii) Filter 

Backwashing 

Type Separate air scour and water wash. Consideration will be given 

to simultaneous air scour and water washing. 

 Initiation Semi-automatic with manual initiation on time elapsed or head 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 84 

Unit Operation Design Criterion Requirement 

loss 

 Filter  Backwash 

Water Recovery 

To be provided where possible 

(viii) Disinfection Chlorination Chlorine Gas in 1 tonne drums 

 Dose Range 0-10 mg/l ( normal 5 mg/l) 

 Storage 2 months at normal dose 

 Control Manual adjustment of regulator. Automatic changeover of 

drums. 

 

The following table sets out particular design guidelines used in sizing process units and ancillary 

equipment for the concept designs.   

Table 1.3.3 Particular Design Guidelines 

Component Criterion Design Guideline 

Raw water pumps Pump capacity  
1.05 x WTP capacity 

Raw water mains Flow velocity 
1.5-2 m/s 

Flocculant Mixing    

Hydraulic Mixing time secs 1 – 3 

Mechanical (flash mixer) Velocity gradient G 500-3,000 sec-1 

 Retention  time secs 30-60 seconds 

Coagulation/Flocculation Flocculation time 20-30 minutes 

 GT value sec-1 10,000-100,000 sec-1 

Sedimentation Tank/Clarifier   

Rectangular, Horizontal Flow Retention time 2.5 -  4 hours (minimum 2.5 hours at plant 

design capacity) 

 Surface loading  

  Plain tank 1.5 m/h max 

  With lamella plates or tubes 5 m/h max 

  Length:width ratio 4 min : 1 

  Depth 3 m minimum  (depth must be adequate 

for installation of tube or plate settlers and 

mechanical desludging equipment) 

  Horizontal flow velocity 12-41 m/h 

  Outlet weir overflow rate  10 L/s/m width max 

Circular, radial flow Retention time hours 3.5 hours min. 

 Diameter metres 30 m max. 

 Overflow rate 1.5 m/h 

Circular, solids contact vertical 

flow 

Velocity gradient G 

 

 

100-25 sec-1 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 85 

Component Criterion Design Guideline 

 Retention time 20-30 minutes 

 Overflow rate 2 m/h 

 GT value 104 -105 

 Velocity 0.1-0.2 m/s 

Rapid Sand Gravity Filters Filtration rate 7 m/h max (9 m/h max with one filter 

being backwashed) for sand as specified. 

If only fine sand is available maximum 

rates are reduced to 6 m/s and 8 m/s 

respectively. 

 Minimum number of filters 4 

 Backwash frequency Once per day per filter 

 Backwash time minutes air 3-5 minutes 

water 7-10 minutes 

 Backwash rate air 30-60 m/h 

water 40-60 m/h 

Chlorine contact tank Contact time 30 minutes 

Clear water storage (total in 

system)  

Storage volume 8 hours at average daily supply   

Clear water storage at WTP Storage volume 3 hours min, but sufficient for chlorine 

contact time, two backwash volumes and 

pump control 

Sludge drying beds Alum dosage rate for calculating 

solids production 

20-50 mg/L depending on average 

turbidity of raw water 

 Dry alum solids generated as a 

% of alum dose 

25% 

Sludge thickener (gravity) Hydraulic loading m/h 2.5 m/h max. 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 86 

1.3.4 Surface Water Plants 

4. Acceptable Unit Processes 

(a) Clarification 

Unless otherwise specified in Particular Specification, the Contractor may offer one of the 

following alternative clarification options: 

Horizontal flow sedimentation 

Radial flow sedimentation 

Solids contact upflow clarification 

 

Where the use of lamella plates or tubes is used to assist settlement the clarifiers shall be 

designed to operate at not more than the maximum loading rates specified in clause 1.3.4.2. 

 (b) Filtration 

Filtration shall be by gravity, down-flow, mono-media rapid sand filtration. Dual-media 

rapid sand filtration may be adopted only if it is essential in terms of raw water quality. 

(c) Disinfection 

Disinfection shall be by chlorine gas. 

(d) pH Adjustment 

pH adjustment shall be achieved using lime. 

5. Process Design Parameters 

Loading rates determined shall be calculated using the maximum design flow and the 

internal dimensions of the process units. Internal structures which reduce the effective area 

shall be accounted for in the calculations. Loading rate calculations for up-flow clarifiers 

shall exclude the area of any flocculation or re-circulation sections integral to the clarifier 

unit. 

Calculated volumes shall exclude all connecting / inlet pipes or channels. 

Where additional treatment units are provided, the process design criteria shall apply to the 

whole works including the proposed treatment units. 

The Contractor shall determine the process design parameters and loading rates required to 

achieve the specified performance of the plants subject to the following: 

(a) Inlet Flow Division 

Flow splitting shall be achieved by hydraulic means only and shall ensure equal division of 

the flow between units in service. The maximum variation when all units are in operation 

shall be +/- 5% at design flow. When one unit is out of operation the maximum allowable 

variation shall be +/- 10%; 

(b) Clarifiers 

Maximum allowable surface loading rates shall be: 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 87 

 Without Lamella 

Plates or Tubes 

With Lamella 

Plates or Tubes 

Horizontal flow sedimentation 1.5 m/hr 5.0 m/hr 

Radial flow sedimentation 1.5 m/hr Not practicable 

Solids contact up-flow clarification 2.5 m/hr 5.0 m/hr 

 

The minimum number of units shall be two units except where specified otherwise. 

Lamella plates or tubes shall be constructed from materials resistant to deterioration from 

UV light. The supporting structure and all fastening and fixings shall be resistant to the 

corrosive effects of water dosed with alum. The installation shall be sufficiently robust to 

withstand the rigours of mechanical cleaning and able to support the weight of two operators 

standing on the plates or tubes with the aid of duck-boards to clean them. 

The surface loading rates for lamella plates or tubes shall be calculated from the area of the 

settling tank covered by the plates or tubes, which is the overall plan area of the plate pack 

from the bottom of the first plate to the top of the last plate. The plates or tubes shall be 

inclined at an angle of 60 degrees to the horizontal and separated by not less than 50 mm 

effective separation, with a length of not less than one metre. Plates arranged parallel to the 

direction of horizontal flow shall occupy the whole area of the tank. 

The facility sites under this contract are prone to periodic failures of power supplies. This 

shall be taken into consideration during design such that immediately upon resumption of 

mains power to the raw water pumps the clarifiers are able to resume operation and meet the 

specified water quality standards. No additional measures are required for clarifiers that rely 

only on settling under gravity for normal operation, but for all other designs of clarifier 

facilities must be included to enable the clarifier to immediately resume operation following 

restoration of mains power supply without loss of water quality. For clarifiers which rely on 

recirculation this will require sufficient standby power facilities and switchgear to be 

provided to immediately commence operation on power failure and maintain the necessary 

recirculation flows. For clarifiers which rely on an upflow of water to maintain a sludge 

blanket this will require sufficient standby power facilities and switchgear to be provided to 

immediately commence operation on power failure and maintain sufficient flow to maintain 

the blanket. Similar facilities shall be provided for other types of clarifier which do not rely 

only on settling under gravity for normal operation. 

(c) Rapid Gravity Filters 

  The minimum total number of filters shall be four. 

 Maximum allowable filtration rates for sand media as specified shall be: 

 when all filters are in operation  7 m/hr 

 when one filter is being backwashed 9 m/hr 

 

Where the use of finer sand is permitted by the Engineer the maximum allowable 

filtration rates shall be: 

 

 when all filters are in operation  6 m/hr 

 when one filter is being backwashed 8 m/hr 

 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 88 

 Media shall be: 

 Size: Silica sand 0.5-1.0 mm or 0.6 – 1.2 mm with a 

 Uniformity Co-efficient (i.e. ratio of 60% size to 10% size) less than 1.7; 

 Minimum sand depth : 600 mm; 

 Minimum gravel support media depth : 250 mm;  

 

 Media losses: 

 Not greater than 2% per annum. 

 

 

 Flow control: 

 The preferred flow control method is constant level filtration with equal inlet 

flow division based on level control linked to a modulating butterfly valve on 

outlet; 

 As an alternative the Contractor may provide flow control using rising level 

with equal inlet flow division (no outlet control); 

 The following flow control method is NOT acceptable: 

 Concentric siphon level controlled constant output type;  

 

 Backwash system: 

 The backwash system shall comprise air and water washing. This may be either 

separate or combined air and water washing. If separate washing is adopted, the 

floor, nozzles and pipework system shall be designed to allow conversion to be 

combined air and water washing in the future if required; 

 The backwash and air scour system design shall ensure all filters are air-scoured 

and washed equally. The difference in air or water flow shall not be greater than 

+/- 5% between any two filters; 

 

 Backwash frequency: 

 24 hours minimum between washes of each filter. 

 

 

(d)  Mixing of Chemicals 

Mixing of chemicals into the works flow shall be by low head-loss, in-line static mixers. 

Alternatively mechanical flash mixers may be used where aerators are installed at the plant 

inlets. 

(f) Flow Metering 

 Flow metering shall be carried out at the following points: 

 Raw water inlet; 

 Sludge flow from clarifiers 

 Filter backwash water on delivery to filters; 

 Treated water outlet; 



NWSDB/SBD/Plant & Design-Build: Specifications 
CATB : MYTB : DTB : - October  2017 – Version 1 

   

8 - 89 

 Service water. 

 

(g) Chemical Storage Requirements  

90 ays at average dose and maximum flow. 

1.3.5 Design Life Durability and Reliability of the Plant 

The design of the works shall be based on proven technology for the particular application. 

Each part of the works to be constructed and each item of plant to be installed under the 

Contract shall be designed to maximise reliability and minimise maintenance requirements 

and shall have a reliable operating life not less than the appropriate design life stated below. 

 

Description Design Life (Years) 

Reinforced Concrete Structures 60 

Buildings 60 

Mechanical and Electrical Equipment 20 

Instruments 10 

  

 

"Design Life" shall mean the period of time for which an item or system is designed to 

operate at or in association with normal works full design output without major overhaul, 

serious corrosion or necessity for substantial renewal of any anti-corrosion system, reduction 

of efficiency or output in excess of 5%, or replacement of major components or components 

essential to the functioning of the item. 

The renewal of wearing parts such  as bearings, diaphragms, shaft sleeves, seals or any other 

parts, which by virtue of their design and purpose are expected to be renewed within the 

above periods are accepted as exceptions provided that those parts are manufactured to the 